



Pos	Part Number	Description	Additional Text	Quantity
1	48601952S1	axle clamp right d48 25mm cpl		1.00
2	48601951S1	axle clamp left d48 25mm cpl.		1.00
3	48601794	Outer tube L567 D54 / D60		2.00
4	91410142	Mainspring (44) 6,7-460 fork		1.00
4	91410162S	mainspring (44) 6.2-460 set fo		0.00
4	91410163S	mainspring (44) 7.2-460 set fo		0.00
5	48600458	Washer 35x43x1,5 plastic		0.00
5	48600456	Washer 35x43x2,5 plastic		0.00
5	48600457	Preload bush 35x43x3,5		0.00
6	48602028S4	screw cap M51x1,5 rebound cpl.		1.00
7	48602028S3	screw cap M51x1.5 compression		1.00

8	RP10021	Adjuster kit screw cap		0.00
9	48600048	O-ring 46x2 NBR70 siliconized		2.00
10	RP10012	Sealkit 48mm SKF black		0.00
11	R14047	Guide bushing set fork 48mm		0.00
12	48600763S3	Tube L350 with screwsleeve and		1.00
13	48600763S4	Tube L350 with screwsleeve		1.00
14	48600430	Guide bushing 12x14x10		2.00
15	48601843S2	Tap compression cpl.		1.00
16	40540486	Nut M6x0,5 h6,5 WAF10 rebound		1.00
17	48602002S	Midvalve piston assembly d23		1.00
18	35480377	Spring (11,7) 1,5-8 valve		1.00
19	48600576	Tap 6x46 rebound		1.00
20	48600299	O-ring 6x1,2 NBR70		1.00
21	48601929S	rebound spring C60 cpl		2.00
22	48601922	spring support ring		2.00
23	48601096S	Needle 4,5x43,6 cpl.		1.00
24	48601558S	Needle 4,5x38,2 cpl.		1.00
25	48601923	Piston rod 12x501		2.00
26	48601924	Adjuster tube L=471.5		2.00
27	S228700003S0100	Stop 12,4x31,9x200,3 kpl.		2.00
28	48600163	Nut valve M6x0,5 h6,5 WAF17		2.00
29	48600202	Spring (8,5) l6,5 valve		2.00
30	48601934S	Piston 6x27,3x9 compression cp		2.00
31	48601921	Tap 6x42,5 base valve		2.00
32	04500003	O-ring 11x2,5 NBR70 PTFE yello		2.00
33	48601702	Shim 27,5x33x0,3		2.00
34	0025080206	HH collar screw M8x20	SELF-LOCKING	4.00
35	48602007	Stroke indicator 48mm red		2.00
36	48601986	Fork protection ring 60,1mm		2.00
37	48601976S	RinglSK screw M10x25 with o-ri		2.00
38	35480085	O-ring 7x2 NBR70		2.00
39	52000281SET	sticker Xplor OC 100x46		1.00
98	T14034	Fuchs grease IPR (250g)		0.00
99	48601166S1	Fork Fluid Viscosity 4.0 5L		0.00